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POS PART # PART NAME QTY
01 KD220420010 REAR TRIANGLE 1

02 KD325929998 LINKAGE SET 1

03 KD325920004 HANGER 1

04 KD325920005 HANGER NUT 1

05 KD160218036 THRU AXLE 12 X 148MM 1

06 KD325920047 AXLE WASHER RIGHT 16 X 8MM 1

07 KD325920048 AXLE WASHER LEFT 12 X 9.5MM 1

08 KD325920049 POST MOUNT ADAPTER "200MM LOW" 1

09 KD325920050 POST MOUNT ADAPTER "200MM HIGH" 1

10 KD325920006 L-BRACKET (LOCK SIDE) FOR BATTERY MOUNT 1

11 KD325920007 TWIN WASHER (LOWER) 27 X 20 FOR BATTERY MOUNT 1

12 KD199318004 TWIN WASHER (UPPER) 26 X 12 FOR FORK BUMPER 1

13 KD325920021 FORK BUMPER 1

14 NORM PART SCREW DIN 7991 M5 X 20 4

15 KD325920024 BATTERY COVER PT 600 1

16 NORM PART SCREW DIN 7991 M3 X 10 8

17 NORM PART HEXAGON THIN NUT DIN 439-1 M3 2

18 KD325920025 CHARGER PLUG BRACKET 1

19 KD325920026 CHARGER PLUG COVER 1

20 KD325920027 LOCK COVER 1

21 KD325920028 CABLE CHANNEL DT 1

MATERIAL ALUMINUM

WHEELSIZE 27+“ MAX. 2,8“ / 70MM, 29“ MAX. 2,6“ / 65MM

TRAVEL FRONT 150MM / REAR 150MM

FORK 27+“ / 29“ LENGTH 561MM / RAKE 42MM

SHOCK LENGTH 210MM / STROKE 55MM, HARDWARE 25 X 8MM 

HEADSET UPPER ZS 56, LOWER ZS 56

BOTTOM BRACKET -

SEATPOS / SEATCLAMP Ø 31,6MM / Ø 34,9MM, MINIMUM INSERT: 100MM

BRAKEMOUNT POSTMOUNT 200MM , MAX ROTOR: 203MM

REAR AXLE WIDTH 148MM / Ø 12MM

ENGINE BOSCH CX GENERATION 4

BATTERY BOSCH POWER TUBE 625WH
MAX SYSTEM WEIGHT 120KG

22 KD325918147 CABLE EXIT PLUG BB 1

23 KD325929997 BEARING SET 2

24 KD325929996 PIVOT SET 1

25 KD199119008 FOCUS BOTTLE CAGE SCREW M5 X 12 2

26 KD325920051 CHAINSTAY PROTECTOR 1

27 KD325920052 SEATSTAY PROTECTOR 1

28 KD325920023 MOTOR COVER SET 1

29 KD325920053 CHAINGUIDE 1

30 NORM PART SCREW ISO14583 M6 X 20 3

31 NORM PART WASHER M6 DIN125 3

32 KD325917027 CABLE GUIDE 1

33 NORM PART SCREW DIN 7991 M5 X 8 1

34 KD325920029 CABLE PLUG DT (3 CABLES) 2

35 KD325919267 DCW DI2 CABLE PLUG V-1 (ONLY FOR DI2) 1

36 KD325916095 BRAKE CABLE PROTECTION TUBE PVC 6 X 7 X 150 2

37 KD170520003 SPEEDMAGNET ADP-SHE8-2 1

38 KD199120009 THREAD-FORMING TAP SCREW M4 X 8 3

39 NORM PART SCREW DIN 7380 M5 X 8 1

40 KD170620099 BATTERY EXTENSION (ONLY FOR PT 500 WH) 1

41 NORM PART SCREW DIN 7984 M4 X 14 (ONLY FOR PT 500 WH) 4

42 NORM PART SCREW DIN 7984 M6 X 10 1
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